
 

  

Final Report for: 
 

FOOTHILLS REGIONAL WATER AND 
WASTEWATER COLLABORATIVE (FRWWC) 
 

REGIONAL WASTEWATER TREATMENT 
FEASIBILITY STUDY 

 

 
Date:  July 11, 2016 

2210-047-00  

Proud of Our Past… Building the Future 

www.mpe.ca 



Suite 320, 6715 –8 Street NE 
Calgary, AB  T2E 7H7 
Phone: 403-250-1362 
1-800-351-0929 
Fax: 403-250-1518 
   

 
Foothills Regional Water and Wastewater Collaborative July 11, 2016 
c/o Town of Okotoks Municipal Center File: N:\2210\047-00\L02-1.0 
5 Elizabeth Street 
Okotoks, AB 
T1S 1K1  
 
Attention: Matt Rockley, FRWWC Co-Chair 
 Suzanne Oel, FRWWC Co-Chair 
  
  
Dear Mr. Rockley and Ms. Oel: 
 
Re: Regional Wastewater Feasibility Study 
 Final Report 
[...]
2.3.9 PESTLE Analysis 
 

In order to complete a comprehensive analysis of options, PESTLE criteria were developed at a 

workshop in September  2015  with  the  Technical  and  Governance  Committees’  input  that  

consider six different categories:  

P: Political  

E: Environmental  

S: Social  

T: Technological  

L: Legal  

E: Economic 

 

Urban Systems and MPE developed a scoring of each option against these criteria and these 

results are contained in Appendix C of TM3.  The impact of these criteria was tested by 

considering two weighting approaches.  The first is  to  weight  all  categories equally  and  the 

second is to apply a weighting factor based on the Committees’ input during the initial 

workshop. When comparing the PESTLE scoring for each option, the differences in the criteria 

weighting did not impact the performance of the options. 



FRWWC  Regional Wastewater Treatment Feasibility Study 
 

 
 

  21 

The results of the PESTLE analysis indicate: 

• Option 4 is the lowest cost option and also scores the highest on the PESTLE analysis;  

• Option 2 scores second best, but is the most expensive;  

• Option 1 scores third and is the second lowest cost option; and  

• Option 3 scores last and is the second highest cost option.  

2.3.10 Two Preferred Options 
 

The Technical Memorandum 3 was presented to the FRWWC Technical Committee on January 

14, 2016.  The Technical Committee recommended to the Governance Committee that two 

preferred options to be refined in Technical Memorandum 4: 

• Option 3 (Sub-Regional Supplemental Wastewater Treatment Plant), and 

• Option 4 (Sub-Regional Pipeline to Calgary). 

 

With respect to the selection of the two preferred options, an excerpt from the Foothills Regional 

Water & Wastewater Collaborative, Briefing Note (FRWWC, 2016a) concludes:  

 

“Option 3 is determined to be an incremental step and has more versatility than other options.  

From a cost perspective, Option 3 is more favourable than Option 2.  Option 3 is also favourable 

from a timing consideration, and can include a phased approach.  It could be more cost 

effective, doesn’t preclude Option 2, and could lead to a better chance for High River and the 

MD of Foothills to invest in a central plant.  Could also save on operating and maintenance 

costs over time.  CRP supports Option 3 as it fits with the Growth Management Plan.  Option 3 

also supports the goals for a regional employment center in the Calgary Metropolitan Plan, 

where is shows a growth node in Aldersyde.  There is also potential for incremental tie-in from 

Westend. 

 

Option 4 has the highest PESTLE rating, has the most non-economic benefits and the lowest 

costs.  Requires inclusion of the MD of Foothills in to the CRP and is subject to the timing of the 

upgrading of the Pine Creek WWTP.  May not preclude Okotoks investing in interim upgrades.  

There is a potential for Option 4 to become an extension of Option 3 into the future.” 

 



FRWWC  Regional Wastewater Treatment Feasibility Study 
 

 
 

  22 

2.4 Technical Memorandum 4 (TM4) – Preferred Options 

This technical memorandum refines the following two regional wastewater options, as selected 

by the FRWWC committees in January 2016. 

1. Option 3: One Sub-Regional WWTP (NE of Okotoks) servicing only excess (future 

growth) flow from Okotoks, plus 100% of the flow from High River and MD; retain local 

plants in Westend, Longview and Nanton . 

2. Option 4: Regional pipeline from Okotoks and High River to Calgary, sized to also 

include 100% of MD flow; retain local plants in Westend, Longview and Nanton. 

 

After preliminary field proofing, pipeline alignments differ from those presented in Technical 

Memorandum 3 (TM 3) to avoid existing built up areas, particularly along Highways 2 and 2A. 

 

2.4.1 Option 3 Pipeline Conceptual Design and Phasing  
 
This option is illustrated on Figure 4.1 in Appendix A of TM4.  The following summarizes the 

concept level design for the Option 3 sub-regional wastewater system for the pipeline, outfall 

pipe, lift stations and WWTP. 

 

Pipeline 

The following provides details for the Option 3 pipe system: 

• The existing local lift station (LS) No. 1 in High River would be maintained to pump peak 

hour flow from the Town to the existing High River aerated lagoon site; this existing lift 

station would be upgraded once capacity is exceeded.  The existing 5.8 km long by  

710 mm diameter pipeline to the lagoon site would be utilized. 

• The existing High River lagoon would be maintained for peak shaving storage with a 

new lift station located at the lagoon site to pump maximum day flow through a new 

16.6 km pipeline to the sub-regional NE WWTP. 

• The existing Okotoks WWTP and outfall to the Sheep River would be maintained to treat 

wastewater to capacity (23,509 m3/day). 

• A new lift station would be constructed at the Okotoks WWTP to pump wastewater in 

excess of the WWTP capacity, at peak hour flow to the sub-regional NE WWTP. 

• A new lift station would be constructed at Aldersyde to pump wastewater at peak hour 

flow to the sub-regional NE WWTP. 



FRWWC  Regional Wastewater Treatment Feasibility Study 
 

 
 

  23 

• A new lift station would be constructed at the MD Central District to pump wastewater at 

peak hour flow to the sub-regional NE WWTP. 

• A new outfall pipeline would be installed from the sub-regional NE WWTP to the Bow 

River at the confluence with the Highwood River, including an outfall structure with 

diffuser. 

• Construction in two phases: 2020 and 2041 

• Total pipeline length 57.9 km 

• Pipeline material: 

o HDPE: 42.6 km (400 mm – 900 mm diameter) 

o Prestressed Concrete Pipe (RCP): 15.3 km (1,050 mm – 1,200 mm diameter) 

• Velocity Range: 0.9 m/s – 1.6 m/s 

• Pipeline appurtenances: 

o Isolation valves spaces roughly 1.5 km  

o Air relief/vacuum valve vaults at high points 

o Drain manholes at major low points 

o Tracer wire with junction boxes 

• Total Pipeline Crossings: 

o Highways: 8 

o  Railways: 5 

o Rivers: 2 

o High Pressure Gas Lines: 37 

o County Roads: 24 

• Pipeline construction by horizontal directional drilling or auguring for crossings 

 

Outfall Pipe  

The outfall pipeline is assumed to run to the Bow River instead of the nearby Highwood / Sheep 

River confluence.  This approach is more conservative from both a river health and cost 

perspective, given current gaps in the understanding of each river’s assimilation capacity.  It is 

understood that the Bow River has better wastewater assimilation capacity than the smaller 

Highwood River.  This being said, a receiving water quality assessment would be required 

ultimately to improve the understanding, and to determine to which river and to what timeline the 

WWTP effluent should or could discharge.  This river assessment is outside the current scope 

of this study, but can be carried out in future.  It should be noted that if the outfall pipeline could 



FRWWC  Regional Wastewater Treatment Feasibility Study 
 

 
 

  24 

be directed to the Highwood River / Sheep River confluence in the medium-term or long-term, 

significant capital cost savings could be realized. 

Lift Stations 

There would be six lift stations required for Option 3.  Table 2.4 summarizes the design flow for 

each lift station. 

Table 2.4: Option 3 Lift Station Design Flows 

Lift Station 
Phase 1 Phase 2 

Flow (L/s) Flow (L/s) 

High River Lift Station 776 938 

High River Lagoon Lift Station 365 441 

Aldersyde Lift Station 97 206 

Okotoks Lift Station 359 827 

MD Central District Lift Station 366 366 

NE WWTP Outfall Lift Station 876 1,410 

 

The lift stations would be submersible type lift stations with the following features: 

• Divided interconnected wet well to facilitate staging of pumping equipment, ease of 

repairs and cleaning of the wet well. 

• Three (or four in the larger lift stations) submersible pumps each with VFD, including one 

standby pump.  Space would be provided for the addition of a pump to be installed in 

Phase 2 to meet the 2076 design flows. 

• Pumps would be preceded by a bar rack to protect the pumps from clogging, and the 

station would be fitted with an overhead mechanical hoist. 

• Separate dry valve vault for isolation valves and check valves for each pump, and for 

flow meter. 

• Mechanical building on top of dry valve vault to house: 

o Mechanical and electrical equipment, 

o H2S odour control injection system, 

o Backup power generator, 

• PLC with HMI screen and SCADA system. 



FRWWC  Regional Wastewater Treatment Feasibility Study 
 

 
 

  25 

2.4.2 Option 3 WWTP Conceptual Design and Phasing  
 

The WWTP design flows and loadings are projected for each contributing community, and then 

combined in Table 2.5. Since Okotoks WWTP is at capacity, it is assumed that all flows from 

future Okotoks growth would be sent to the sub-regional NE WWTP. 

Table 2.5: Summary of WWTP Design Loadings and Flows 

Parameter Units 2014 2041 2076 

Population capita 15,330 96,915 165,815 

AADF m3/d 6,020 30,740 45,830 

MDF m3/d 13,950 76,000 122,000 

MDL  BOD5 kg/d 1,950 14,770 26,750 

MML BOD5 kg/d 1,640 10,250 17,450 

MDL TSS kg/d 2,470 19,120 34,480 

MML TSS kg/d 1,880 12,280 21,310 

MDL TAN kg/d 170 1,060 1,820 

MML TKN kg/d 270 1,420 2,300 

MML TP kg/d 55 300 475 

 

Construction of the WWTP can be carried out in discrete phases to provide initial capital cost 

savings.  Three phases of construction overall are envisioned, however for constructability, it is 

assumed that some buildings and tanks would be constructed in one or two phases to house 

equipment that would be added later.  Envisioned phasing of tanks and buildings is assumed to 

be:  

• Headworks (6 mm screening and grit removal) (2 phases of construction) 

• Influent pump station (1 phase of construction) 

• Primary Treatment Channels (2 phases of construction) 

• MBR System and EQ Tank (3 phases of construction) 

• Blower building (2 phases of construction) 

• UV channels (2 phases of construction) 

• DAFT (2 phases of construction) 

• Sludge storage tank (2 phases of construction) 

• Centrifuge building (1 phase of construction) 

• Administration/workshop building (1 phase of construction) 

• Chemical feed facilities (2 phases of construction) 



FRWWC  Regional Wastewater Treatment Feasibility Study 
 

 
 

  26 

Site selection for the WWTP would need to consider setbacks. The location proposed in  
Figure 4.1 in Appendix A of TM4 has been confirmed to be outside of the floodway and flood 

fringe zones. Land should be secured to allow for the ultimate size of the plant, as plant 

expansions would be required to accommodate additional process train construction in 2034 

and 2049. An area of approximately 3 ha would be required. 

 

For the facility to be constructed in 2020, each participating community is assumed to maintain 

their existing treatment facilities until 2020 and to treat all wastewater flows in the existing 

treatment facilities.  Capital and operating costs associated with the existing treatment facilities 

up to 2020 are not included in this analysis. 

 

2.4.3 Option 4 Pipeline Conceptual Design and Phasing 
 
This option is illustrated on Figure 4.2 in Appendix A of TM4.  The following summarizes the 

concept design for the Option 4 sub-regional wastewater system for the pipeline and lift stations, 

and also discusses timing for the tie-in to the City of Calgary Pine Creek WWTP. 

 

Pipeline 

The following provides details for the Option 4 piping system: 

• The existing local lift station (LS) in High River would be maintained to pump peak hour 

flow from the Town to the existing High River aerated lagoon site; this existing lift station 

would be upgraded once capacity is exceeded.  The existing 5.8 km long by 710 mm 

diameter pipeline to the lagoon site would be utilized. 

• The existing High River lagoon would be maintained for peak shaving storage with a 

new lift station located at the lagoon site to pump maximum day flow through a new  

34.4 km pipeline to the City of Calgary. 

• The existing Okotoks WWTP would be utilized for peak shaving storage with a new lift 

station constructed at the site to pump peak dry weather flow to the sub-regional pipeline 

to the City of Calgary. 

• A new lift station would be constructed in Aldersyde to pump wastewater at peak hour 

flow to the sub-regional pipeline to the City of Calgary. 

• A new lift station would be constructed at the MD Central District to pump wastewater at 

peak hour flow to the sub-regional pipeline to the City of Calgary. 



FRWWC  Regional Wastewater Treatment Feasibility Study 
 

 
 

  27 

• A new lift station would be constructed east of Okotoks on the primary sub-regional 

pipeline to pump (boost) the flow from High River, Aldersyde and Okotoks to the City of 

Calgary. 

• Construction in two phases: 2020 and 2041 

• Total pipeline length 47.4 km 

• Pipeline material: 

o HDPE: 25.7 km (400 mm – 900 mm diameter) 

o RCP: 21.7 km (1,050 mm – 1,200 mm diameter) 

• Velocity Range: 0.9 m/s – 1.6 m/s 

• Pipeline appurtenances: 

o Isolation valves spaces roughly 1.5 km  

o Air relief/vacuum valve vaults at high points 

o Drain manholes at major low points 

o Tracer wire with junction boxes 

• Total Pipeline Crossings: 

o Highways: 8 

o  Railways: 6 

o Rivers: 2 

o High Pressure Gas Lines: 34 

o County Roads: 20 

• Pipeline construction by horizontal directional drilling or auguring for crossings 

 

Lift Stations 

There would be six lift stations required for Option 4.  Table 2.6 summarizes the design flow for 

each lift station. 



FRWWC  Regional Wastewater Treatment Feasibility Study 
 

 
 

  28 

Table 2.6: Option 4 Lift Station Design Flows 

Lift Station 
Phase 1 Phase 2 

Flow (L/s) Flow (L/s) 

High River Lift Station 776 938 

High River Lagoon Lift Station 365 441 

Aldersyde Lift Station 97 206 

Okotoks Lift Station 426 856 

Highway 2 Lift Station 888 1,502 

MD Central District Lift Station 366 366 

 

The lift stations would be submersible type lift stations with the following features: 

• Divided interconnected wet well to facilitate staging of pumping equipment, ease of 

repairs and cleaning of the wet well. 

• Three (or four in the larger lift stations) submersible pumps each with VFD, including one 

standby pump.  Space would be provided for the addition of a pump to be installed in 

Phase 2 to meet the 2076 design flows. 

• Pumps would be preceded by a bar rack to protect the pumps from clogging, and the 

station would be fitted with an overhead mechanical hoist. 

• Separate dry valve vault for isolation valves and check valves for each pump, and for 

flow meter. 

• Mechanical building on top of dry valve vault to house: 

o Mechanical and electrical equipment, 

o H2S odour control injection system, 

o Backup power generator. 

• PLC with HMI screen and SCADA system. 

 

City of Calgary Tie-in Timing Issue 

Discussions with City of Calgary staff confirm that there is currently no wastewater treatment 

capacity available for new regional customers (City Email, 2015).  Treatment facilities are 

currently nearing capacity or have committed capacity in both the north and south catchments. 

Given current circumstances, there is no possibility of a new regional wastewater connection 



FRWWC  Regional Wastewater Treatment Feasibility Study 
 

 
 

  29 

from the sub-region until the next plant expansion at Pine Creek.  This would likely be 2025, 

subject to project approval and budget.   

This timing is an issue because the existing WWTPs in High River and Okotoks are at or near 

capacity.  A solution is required prior to 2025.  High River’s WWTP EPEA Approval expires in 

September 2018, and Okotok’s WWTP EPEA Approval expires in May 2016.  Both Approvals 
[...]
River WWTP are pumped to Frank Lake.  The combined effluent from High River and Cargill enters the
northwest corner of Frank Lake (Widgeon Bay). In 2014 the Cargill plant pumped approximately 2,198,112
m3 (6,022 m3/day) of treated effluent to Frank Lake.  The EPEA Approval for the Cargill WWTP limits total
phosphorus in the effluent stream to 40 kg/day based on a  maximum daily average (for any month), and
up to 80 kg/day as a maximum day loading.  See Table 2.3 in Technical Memorandum 2 for a summary of
all the effluent quality limits for the Cargill WWTP.

It is assumed that the Cargill plant will continue to treat its own sewage and to send effluent to Frank Lake
in the long-term.  Their sewage flows have not been included in the regional options in this study.

6.7 Frank Lake

Frank Lake is located approximately 6km east of High River.  It is a shallow lake bordered by marshes and
low-lying meadows. The lake is considered to be the most important wetland in southwestern Alberta, for
breeding water birds (2015 IBA Canada Website).

Ducks Unlimited began improvements at Frank Lake in 1952.  Lake levels tended to fluctuate and sustained
droughts caused it to dry out.  Frank Lake was stabilized in 1988 when Ducks Unlimited joined forces with
industry, municipal, provincial, and federal governments to secure a long term supplemental water supply
through a pipeline serviced by the High River WWTP, the Cargill WWTP, and an infiltration gallery diverting
water from the Highwood River (2015 Ducks Unlimited Website). The Highwood River diversion structure
was rendered inoperable due to siltation after the 2005 flood and then again after the 2013 flood. However,
Ducks Unlimited has indicated that they are in the process of having this repaired (2015 Ducks Unlimited
Email).

The receiving of effluent from the Cargill and High River plants considered that Frank Lake would act as a
polishing pond for the effluent.  Therefore, the effluent standards were not excessively stringent, especially
with respect to nutrient concentrations. Indications are that the capacity of Frank Lake to provide polishing
appears to be decreasing over time.  There are increasing concerns about the cumulative nutrient loading
into Frank Lake that can potentially impact the Little Bow River downstream of Frank Lake (2015 USL/MPE)
(2010 High River WWTP Report).

The water balance at Frank Lake is currently very dependent on the effluent volume from the Town of High
River and Cargill WWTPs (2004 MPE).  If this volume decreased, the diversion allocation from the



MEMORANDUM

Date: November 30, 2015
File: 2239.0005.01 / 2210-047-00

Subject: Technical Memorandum 1-Rev 1: Planning and Projections
Page: 18 of 32

mpe.ca

Highwood would become more important to sustain water levels in the lake. Ducks Unlimited has indicated
that there is no formal agreement in place for Cargill or High River to direct their effluent to Frank Lake
(2015 Ducks Unlimited Email).

Should any preferred regional wastewater option reduce effluent volumes delivered to Frank Lake (from
High River or Cargill), a closer look at the impact on Frank Lake should be carried out in consultation with
Ducks Unlimited.  This may also require consideration of increased diversion from the Highwood River,
and/or a treated effluent return pipeline from any regional treatment facility.  A more detailed assessment
is outside the current scope of this study.

7. LONGVIEW

7.1 Historical Information

The CRP Report states the population of Longview was 307 in 2010, as compared to 334, which was
reported in the 2010 Longview Wastewater Stabilization Study by MPE (2010 Longview WW Study).
According to this report, the wastewater generation rate in 2009 was 431 L/c/d, which was a reduction of
approximately 27% from 2007 and 2008.

The 2010 Longview WW Study indicated the average day flow of the system is 129 m3/d (386 L/c/d based
on a population of 334), maximum day flow is 855 m3/d and peak hourly flow is 37.5 L/s. The study assumed
that future repairs would be done on the sewage collection system that would result in the reduced sewage
generation rate of 385 L/c/d.

7.2 Projected Populations

The CRP did not project populations for Longview. The 2010 Longview WW Report projected the population
of Longview to be 547 in 2030 based on a linear growth rate of 2.5%. The report does not project
populations or flows beyond 2030.  Table 2.1 includes population projections beyond 2030 using the same
2.5% growth rate.

7.3 Projected Wastewater Flows

The CRP did not project wastewater flows for Longview. The 2010 Longview Report used an average day
flow of 211 m3/d, maximum day flow of 960 m3/d and a peak hourly flow of 37.5 L/s based on a design
population of 547 for 2030. The report used a per capita generation rate of 385 L/c/d.  Table 2.1 includes
sewage generation rates of 385 L/c/d as per the 2010 Longview Report up to and including for 2041, and
assumes a capped 300 L/c/d sewage generation rate for 2076 as per the CRP Report. It should be noted
however that Longview is not being considered as an option for regional servicing in this study.



MEMORANDUM

Date: November 30, 2015
File: 2239.0005.01 / 2210-047-00

Subject: Technical Memorandum 1-Rev 1: Planning and Projections
Page: 19 of 32

mpe.ca

7.4 Existing Water Licenses & Current Approvals

The Village of Longview has one Water License with a total annual allocation of 98,679 m3 from shallow
wells located on the west edge of Town.  The total return flow specified in the License is 88,811 m3 back
into the Highwood River southwest of Town.

There are no current EPEA Approvals for the wastewater treatment facility as it now operates under a code
of practice. This is discussed in more detail in Section 7.5.1.

7.5 Existing Wastewater Facilities

Longview operated a mechanical WWTP, with a capacity of 409 m3/d that was exceeded by 2009.
Longview replaced this mechanical WWTP with a conventional wastewater lagoon and lift station in 2011,
based on the recommendation from the 2010 Longview WW Study by MPE. It consists of a lift station at
the top of the low-lying coulee, and a treatment lagoon consisting of a facultative cell and storage cell
designed for a projected population of 598 in 2035, an average daily flow of 231 m3/d, a maximum daily dry
weather flow of 300 m3/d and a maximum wet weather flow of 988 m3/d.

7.5.1 Design Basis & Level of Treatment

The lagoon was designed for wastewater flow volume, assuming a typical wastewater influent stream. The
existing wastewater lagoon operates under the Code of Practice for Wastewater Systems using a
Wastewater Lagoon26. The Town of Longview requires monthly grab samples and monitors TSS and
CBOD5 prior to discharge.

7.6 Capacity

The lagoon currently has future capacity, as it was designed for an average daily flow of 211 m3/d, a
maximum day flow of 960 m3/d and a peak hourly flow of 37.5 L/s based on a design population of 547 for
2030. The current average day flow of the system is 129 m3/d, maximum day flow is 855 m3/d and peak
hourly flow is 37.5 L/s with a population of just over 300.

7.6.1 Effluent Treatment Requirements

The Longview Wastewater Treatment Facility operates under the Code of Practice previously mentioned.
Lagoons are built to the specified design and drained once per year between late spring and fall and do not
have specified effluent criteria.

26 Village of Longview Wastewater Treatment Study, Feb 2009 (MPE)



MEMORANDUM

Date: November 30, 2015
File: 2239.0005.01 / 2210-047-00

Subject: Technical Memorandum 1-Rev 1: Planning and Projections
Page: 20 of 32

mpe.ca

7.6.2 Planned Upgrades

There are currently no planned upgrades to the system as it was just upgraded in 2011, and AEP has not
indicated that the new HQ effluent limits would be required for Wastewater Lagoons under the Code of
Practice mentioned in Section 7.5.1.

8. NANTON

8.1 Historical Information

The population of Nanton in 2010 was 2,16627. Historical data between 2005 and 2010 indicated an average
wastewater generation rate of 442.7 L/c/d.

Historical flow data indicated the maximum flows to be 59 L/s, however the 2012 WWTP Report indicated
that flows may have peaked higher as this appeared to be the upper limit of the flowmeter. The Town’s
Infrastructure Master Plan reported a ratio of Maximum Dry Weather Flow to Average Day Dry Flow
(MDWF:ADDF) of 2.18.

The CRP estimated the Town’s flows to be an average of 551 m3/d for a population of 2,124 in 2010, with
a per capita rate of 287 L/c/d, and a peak flow of 734 m3/d.

8.2 Projected Populations

The Town of Nanton Wastewater Treatment Facility Evaluation Report estimates the population of Nanton
to grow to 4,000 by 2041 (2% growth rate from 2009 population).

The CRP estimates the population to reach 4,392 by 2041 and 6,952 by 2076, which is comparable.
The CRP projections are adopted as per Table 2.1.

8.3 Projected Wastewater Flows

Using a population of 4,000, The Nanton Wastewater Facility report used an MDWF:ADDF of 2.5 to be
conservative and found the maximum day wet weather flow to be 4,432 m3/d, the average dry weather flow
to be 1,771 m3/d and the peak hourly flow to be 7,084 m3/d. The report used a Harmon’s peaking factor of
3.33. The Nanton Wastewater Facility Report used the historical per capita rate of 442.7 L/c/d for projected
wastewater flows to the year 2041.

The CRP projected the wastewater generation rate to be 244 L/c/d in 2030, based on a 15% reduction. In
the assessment of 2076 system capacity, the CRP assumed a per capita generation of 287 L/c/d, and are
reflected in Table 2.1 for completeness. It should be noted however that Nanton is not being considered as
an option for regional servicing in this study.

27 Town of Nanton Wastewater Treatment Facility Evaluation Report, May 2012 (BSEI)



MEMORANDUM

Date: November 30, 2015
File: 2239.0005.01 / 2210-047-00

Subject: Technical Memorandum 1-Rev 1: Planning and Projections
Page: 21 of 32

mpe.ca

8.4 Existing Water Licenses & Current Approvals

The Town of Nanton has three Water Licenses with a total annual allocation of 725,366 m3 from shallow
wells located in and upstream of Town.  The total return flow specified in the Licenses is 493,393 m3/year
back into Mosquito Creek downstream of Town. The current EPEA Approval is further discussed in Sections
8.5.1 and 8.5.3.

8.5 Existing Wastewater Facilities

The Town of Nanton owns and operates a tertiary treatment facility consisting of headworks with grit
removal, three rotating biological contactors, primary and secondary clarifiers, a polishing pond, an aerobic
digester, and a sludge thickener. Treated effluent is discharged to Mosquito Creek. The facility was
constructed in 1980, and had upgrades carried out in 2002 which included28:

· New two-stage aerobic digester and thickener

· Upgraded headworks equipment

· Alum injection system

· Upgraded aeration equipment

· Added scum removal to the clarifiers

In 2010 one of the rotating biological contactors (RBC) had a mechanical failure, and effluent quality
declined. Shortly after the RBC was repaired, another failed. The Town implemented a bylaw shortly after
to require local food processing businesses to install grease traps on their effluent, which greatly improved
the quality of the influent wastewater, and the treated effluent.

Stantec`s 2013 Wastewater Treatment Facilities Evaluation Report indicated “a number of the critical
process units, such as the primary and secondary clarifier have no redundant unit. Therefore if the primary
or secondary clarifier needed to be taken out of service for repair, treatment performance would be severely
compromised”. The evaluation report also noted “the RBC units have suffered significant damage”. Stantec
noted the presence of significant sludge deposits in the vicinity of the effluent overflow and polishing pond
which “suggests significant solids carryover from the secondary clarifier and insufficient solids control at the
plant”29.

8.5.1 Design Basis & Level of Treatment

The wastewater facility was designed for a population of 5,000 with an average flow of 1,890 m3/d (378
L/c/d). Based on historical data, the average TSS was 9.9 mg/L between 2005 and 2010, but exceeded the
Approval criteria in 2011 after the failure of the RBC.

28 Town of Nanton Wastewater Treatment Facility Evaluation Report, May 2012 (BSEI)
29 Town of Nanton Waste and Wastewater Treatment Facilities Evaluation Report DRAFT, 2013 (Stantec)



MEMORANDUM

Date: November 30, 2015
File: 2239.0005.01 / 2210-047-00

Subject: Technical Memorandum 1-Rev 1: Planning and Projections
Page: 22 of 32

mpe.ca

Average BOD has been 7.3 mg/L, and has been steadily increasing towards the 25 mg/L EPEA Approval
limit since the RBC failure.

Average phosphorus from 2008 was 1.39 mg/L, which exceeded the Approval limit of 1.0 mg/L. Since 2009
the phosphorus has remained below 0.86 mg/L. The Town has had to use large quantities of Alum to keep
the phosphorus levels below the allowable limit.

The current discharge EPEA Approval requirement for treated effluent to Mosquito Creek stipulates that
the Town continuously discharge effluent at a dilution ratio of 10:1. During summer months, the Highwood
River diversion provides flow to the creek, but between November and February, the diversion is closed,
rendering minimum flows in Mosquito Creek to virtually zero. The Town of Nanton has been out of
compliance for their dilution requirements since 2011. In the past, the discharge dilution requirements have
been relaxed by the Province. Stantec suggested the construction of effluent storage facilities to
accommodate at minimum five months of storage, but noted that there was insufficient space available for
such upgrades on site.
In 2014 Stantec conducted a facility condition inspection and assessment and noted the following
contraventions to the EPEA Approval:

· The polishing pond was inoperable for a period of time (the Approval requires a polishing pond in the
process).

· Sludge dewatering was not available at the time of inspection.

· Between 2010 and 2012, BOD and TSS levels were exceeded periodically, but monthly average
effluent concentrations were always in compliance.

8.5.2 Capacity

The facility currently has hydraulic flow capacity for the current population, as it was designed for a
population of 5,000 and a flow of 1,890 m3/d and currently receives an average flow of 959 m3/d. The plant
currently does not have capacity to store treated effluent prior to discharge into Mosquito Creek to ensure
dilution compliance.

8.5.3 Effluent Treatment Requirements

Nanton’s existing EPEA Approval was amended in 2011 and expires March 1, 2021. The current discharge
requirements are:

· Continuous 10:1 effluent discharge dilution ratio to Mosquito Creek

· CBOD ≤ 25 mg/L

· TSS ≤ 25 mg/L

· Total Phosphorus ≤ 1.0 mg/L



MEMORANDUM

Date: November 30, 2015
File: 2239.0005.01 / 2210-047-00

Subject: Technical Memorandum 1-Rev 1: Planning and Projections
Page: 23 of 32

mpe.ca

8.5.4 Planned Upgrades

BSEI evaluated three upgrade alternatives for the plant, which were based on current effluent requirements,
a population of 4,000 by 2041,  average dry weather flow of 1,771 m3/d (442.7 L/c/d), maximum wet weather
flow of 4,432 m3/d and peak flow of 7,084 m3/d.  The three options included:

1. Retrofit/Upgrade Existing WWTP (Capital Cost: $10.16M) included:

a. Major equipment replacement

b. Addition of flow equalization cell

c. Effluent storage pond

2. Conventional Lagoon (Capital Cost: $5.76M)

3. Aerated Lagoon (Capital Cost: $6.59M)

Stantec evaluated an additional two options with the same criteria as above:

1. Sequencing Batch Reactor (SBR):Capital Cost: $5.4M

2. Membrane Bioreactor (MBR): Capital Cost: $5.3M

Of the options evaluated, Stantec recommended exploring the SBR and MBR options further, due to their
small footprint, capability of nutrient removal over conventional and aerated lagoons, and lower capital
costs. They did not consider upgrades to the plant to meet more stringent criteria than the Town’s current
Approval.

In 2014 the Town expressed concern to AEP that a “mechanical plant has significant operational costs,
including a Level III Waste Water Operator, that are difficult to find and retain”. The Town requested AEP
provide timely assistance with the following:30

· “Provide focused inter-department advice and support in assisting [the Town] with approvals of an
appropriate technology” and

· “Provide timely funding to resolve the situation in a manner that is cost effective and considerate of the
quality of life for the citizens of the Town of Nanton”.

There are currently no planned upgrades underway for the Nanton Wastewater Treatment Facility. The
Town is not currently being considered for regional wastewater servicing for this study.

30 Town of Nanton Waste Water Treatment Plant Crisis Report, 2014 (Town of Nanton)



MEMORANDUM

Date: November 30, 2015
File: 2239.0005.01 / 2210-047-00

Subject: Technical Memorandum 1-Rev 1: Planning and Projections
Page: 24 of 32

mpe.ca

9. OKOTOKS

9.1 Historical Information

The Town of Okotoks’ current population is approximately 27,33131. Data between 2010 and 2014 indicated
the average annual daily flow was 6,145 m3/d (225 L/c/d), with a maximum monthly average flow 9,315
m3/d, a maximum daily flow of 21,552 m3/d (789 L/c/d), and a peak hourly flow of 1,080 m3/h (39.5 L/c/h).

The CRP estimated the population of Okotoks to be 23,201 in 2010, with a wastewater generation rate of
232 L/c/d.

9.2 Projected Populations

The CRP estimates the population of Okotoks to grow to 39,705 in 2041 and 58,336 by 2076.

The Town of Okotoks 2014 Growth Study projects that its population will reach 82,152 in 2073.

Stantec30 projected that by 2039 the population would reach 59,119 and 92,172 by 2065. The projections
were based upon BSEI’s 2013 Conceptual Water Servicing Review and the “Okotoks – Calgary Regional
potable water pipeline, Pre-design Study, Feb 2015”. Town staff indicated that updated numbers from
Stantec’s recent report30 should be used in this study moving forward for planning purposes, and are based
on a linear growth rate of 1,271.5 persons/year.

The population projections shown in Table 2.1 reflect the most recent recommended projections and will
be adopted in this study.

9.3 Projected Wastewater Flows

Stantec30 projected that the AADF (Average Annual Daily Flow) in 2039 and 2065 would be 13,292 m3/d
and 20,724 m3/d, respectively which corresponds to a generation rate of 225 L/c/d using the population
projections referred to in Section 9.2. The report project the MDF (Maximum Daily Flow) in 2039 and 2065
at 46,619 m3/d and 72,683 m3/d, respectively. The PHF (Peak Hourly Flow) was 2,336 m3/d and 3,642 m3/d
for 2039 and 2065, respectively.

The 2009 Wastewater Master Plan approved by EPCOR and the Town used a residential generation rate
of 360 L/c/d, and 0.42 L/s/ha for commercial developments within Okotoks, and 0.2 L/s/ha outside the Town
limits for future flow generation projections. The report used a PDWF (Peak Dry Weather Flow) to ADWF
(Average Dry Weather Flow) ratio of 2:1 for planning purposes.

The CRP projected the wastewater generation rate to be 300 L/c/d in 2030, based on a 15% reduction in
potable water demand, and a population cap of 35,000. In the CRP assessment of 2076 facility capacity, a
per capita generation of 232 L/c/d was assumed.

31 Source: Town of Okotoks Wastewater Treatment Plant Design Basis Memo 1-FINAL, November 2015 (Stantec)



MEMORANDUM

Date: November 30, 2015
File: 2239.0005.01 / 2210-047-00

Subject: Technical Memorandum 1-Rev 1: Planning and Projections
Page: 25 of 32

mpe.ca

The projected wastewater flows in Table 2.1 are adopted for this study, and reflect the future per capita
wastewater generation rates from the CRP and the populations from the 2015 Stantec Report32.

9.4 Existing Water Licenses & Current Approvals

The Town of Okotoks has 18 Water Licenses with a total annual allocation of 3,359,589 m3 from shallow